



DRAGON CHEMICALS SINGAPORE PTE LTD

19C,INTL TRADE&COMMERCE BLDG.,NO.3009,NANHU RD,LUOHU DISTRICT SHENZHEN,P.R.CHINA

Tel:+86 755-82291383/82239783

Fax:+86 755-82291389

Website:http://www.gds-chem.com

Polyester Resin Test Report

| 检验项目 Test Item | 标准 Standard | 检验日期 Test Date | |
|--|---|--------------------------|---------------------|
| 外观 Appearance | Slight yellow transparent solid chip | 数量 Quantity | |
| 色度(DMF50%) 加氏号 Color | 3MAX | | |
| 酸值(mgKOH/g) Acid Value | 28~34 | 实测 Actual Test Result | 检验方法 Test Method |
| 粘度 (175 °C, 1Sec ⁻¹)(Po) Viscosity | 115~140 | Same | Visual 目测 |
| 软化点(°C) Softening Point | 95~115 | 1 | GB1722-92 |
| 膜厚 μm Thickness | 50~75 | 30.59 | / |
| 光泽(60°C)% Gloss | 90min | 127 | / |
| 耐冲击性(Kg/cm) Impact | 50min | 110.9 | GB8728-88 |
| 杯突试验(mm) Erichsen | 7min | 70/65/70 | GB/T1764 |
| 弯曲试验(mm) Bending | 6max | 93 | GB/T9754 |
| 检验结论 Test Conclusion | qualified | 50 | GB/T1732 |
| 备注 Note | | 7 | GB/T9753 |